STATE OF MAINE

Department of Environmental Protection

Paul R, Lepage ' Patricia W, Aho
GOVERNOR COMMISSIONER
July 9, 2015

Mr, James Leighton ,
Limestone Water & Sewer District
6 Water Company Road

P.O. Box 544

Limestone, Maine 04750

e-mail: lwsd@maine.rr.com

RE:  Maine Pollutant Discharge Elimination System (MEPDES) Permit #ME0102849
Maine Waste Discharge License (WDL) Application # W-006654-6D-K-R
Final MEPDES Permit/WDL

Dear Mr. Leighton:

Enclosed please find a copy of your final MEPDES permit and Maine WDL renewal which was approved by
the Department of Environmental Protection. Please read this permit/license renewal and its attached conditions
carefully. You must follow the conditions in the order to satisfy the requirements of law. Any discharge not
[...]
general permit (Chapter 529). Permit does not include any permit which has not yet been the subject of
final agency action, such as a draft permit or a proposed permit.

Person means an individual, firm, corporation, municipality, quasi-municipal corporation, state agency,
federal agency or other legal entity.

Revised July 1, 2002 Page 11




MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
STANDARD CONDITIONS APPLICABLE TO ALL PERMITS

Point source means any discernible, confined and discrete conveyance, including, but not limited to, any
pipe, ditch, channel, tunnel, conduit, well, discrete fissure, container, rolling stock, concentrated animal
feeding operation or vessel or other floating craft, from which pollutants are or may be discharged.

Pollutant means dredged spoil, solid waste, junk, incinerator residue, sewage, refuse, efftuent, garbage,
sewage sludge, munitions, chemicals, biological or radiological materials, oil, petroleum products or
byproducts, heat, wrecked or discarded equipment, rock, sand, dirt and industrial, municipal, domestic,
commercial or agricuitural wastes of any kind.

Process wastewater means any water which, during manufacturing or processing, comes into direct
contact with or results from the production or use of any raw material, intermediate product, finished

product, byproduct, or waste product.

Publicly owned treatment works ("POTW") means any facility for the treatment of pollutants owned
by the State or any political subdivision thereof, any municipality, district, quasi-municipal corporation or
other public entity.

Septage means, for the purposes of this permit, any waste, refuse, effluent sludge or other material
removed from a septic tank, cesspool, vault privy or similar source which concentrates wastes or to which
chemicals have been added. Septage does not include wastes from a holding tank.

Time weighted composite means a composite sample consisting of a mixture of equal volume aliquots
collected over a constant time interval.

Toxic pollutant includes any pollutant fisted as toxic under section 307(a)(1) or, in the case of sludge use
or disposal practices, any pollutant identified in regulations implementing section 405(d) of the CWA.
Toxic pollutant also includes those substances or combination of substances, including disease causing
agents, which after discharge or upon exposure, ingestion, inhalation or assimilation into any organism,
including humans either directly through the environment or indirectly through ingestion through food
chains, will, on the basis of information available to the board either alone or in combination with other
substances already in the receiving waters or the discharge, cause death, disease, abnormalities, cancer,
genetic mutations, physiological malfunctions, including malfunctions in reproduction, or physical
deformations in such organism or their offspring.

Wetlands means those areas that are inundated or saturated by surface or ground water at a frequency and
duration sufficient to support, and that under normal circumstances do support, a prevalence of vegetation
typically adapted for life in saturated soil conditions, Wetlands generally include swamps, marshes, bogs,

and similar areas.

Whole effluent toxicity means the apgregate toxic effect of an effluent measured directly by a toxicity
test,

Revised July 1, 2002 Page 12




ME0102849 FACT SHEET Page 1 of 28
W006654-6D-K-R

MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
AND

MAINE WASTE DISCHARGE LICENSE

FACT SHEET
DATE: June §, 2015
PERMIT NUMBER: ME0102849
WASTE DISCHARGE LICENSE: W006654-6D-K-R

NAME AND ADDRESS OF APPLICANT:

LIMESTONE WATER & SEWER DISTRICT
6 Water Company Road
P.O. Box 544
Limestone, Maine 04750

COUNTY: AROOSTOOK
NAME AND ADDRESS WHERE DISCHARGE(S) OCCUR(S):
GREATER LIMESTONE REGIONAL WASTEWATER TREATMENT FACILITY

363 Grimes Road
Caribou, Maine

RECEIVING WATER CLASSIFICATION : Aroostook River/Class C

COGNIZANT OFFICIAL AND TELEPHONE NUMBER:
Myr. James Leighton, Superintendent

(207) 325-4788
e-mail; lwsd@maine.rr.com

1. APPLICATION SUMMARY

a. Application: On October 16, 2013, the Limestone Water & Sewer District (LWSD/permittee
hereinafter) submitted a timely and complete application to the Department for the renewal of
combination Maine Pollutant Discharge Elimination System (MEPDES) permit #MEQ10284%/
Maine Waste Discharge License (WDL) #W006654-5L-F-R, (permit hereinafter) which was
issued by the Department on March 11, 2009, for a five-year term. The 3/11/09 MEPDES permit
authorized permittee to discharge a monthly average discharge of 1.25 million gallons per day
(MGD) of secondary treated sanitary wastewater to the Aroostook River, Class C, in Caribou,
Maine.



mailto:Iwsd@maine.rr.com

ME0102849 FACT SHEET Page 2 of 28
W006654-61)-K-R

1. APPLICATION SUMMARY (cont’d)

It is noted the Department made five permit revisions since issuing the 3/11/09 permit. On 3/11/09
permit was modified on May 27, 2009, for the purpose of reducing the number of days required
between sampling events from at least two days to at least one day for parameters that are
monitored biweekly. On March 9, 2011, the permit was modified to establish and implement an
Asset Management Program and a Repair and Replacement Account to comply with the 2010
Clean Water State Revolving Fund requirements, On December 20, 2011, the permit was modified
to establish the Aroostook River, Class C, as the new receiving water body for the discharge,
which required a modification to the dilution factor and consequent changes to the discharge limits
of the following parameters; total residual chlorine, E. coli bacteria, whole effluent toxicity
thresholds, and eliminating the requirement to test for total phosphorous. On January 10, 2013,
the permit was modified to reflect the findings of an up-to-date statistical cvaluation of the
Aroostook River. It established water quality based limitations for the following toxic poliutants
that exceed or had a reasonable potential to exceed applicable ambient water quality criteria; total
arsenic, total aluminum, inorganic arsenic, bis(2-cthylhexyl)phthalate, total copper and total zinc
and incorporated the average and maximum conceniration limits for total mercury. On

July 22, 2013, the permit was modified to remove the monthly average limitations, monitoring
requirements, reporting requirements and schedule of compliance for inorganic arsenic and total
arsenic from the permit subsequent to the revision of the arsenic criteria water quality standards
and the results of a statistical evaluation on arsenic data conducted on July 19, 2013,

b. Source Description: The Greater Limestone Regional Wastewater Treatment Facility accepts
wastewater flows formerly accepted by both the LDA and the LWSD.

Limestone Development Authority (LDA) - The LDA is a quasi-municipal entity that was
created by the Maine State Legislature in September 1993 to oversee the redevelopment of the
former Loring Air Force Base (8,700 acres). The Loring Commerce Center (LCC), which is
located on the former LAFB site, contains approximately 3 million square feet of existing
building space of varying condition. A wide variety of uses of the buildings can be
accommodated, including hangers, warehouses, office space, educational facilities and multi-
family housing. Additionally, the former property contains extensive undeveloped areas, two
12,000 foot runways, and over 400 acres of paved taxiway and apron surfaces. The following
major entities currently occupy the facility: a U.S, Defense Finance and Accounting Service
Centet, a U.S. Job Training Center, a Maine National Guard Vehicle Refurbishing facility, a
Sitel Calling Center, a motel, residential developments and various other office and commercial
facilities. At this time, most of the wastewater generated from the above activities/uses is
comprised of sanitary wastewater with a minor contribution of industrial wastewaters.

The LDA’s sewer collection system is approximately 34 miles in length, has no pump stations
and is 100% separated with no combined sewer overflow (CSQ) points. The collection system
has experienced significant inflow and infiltration (I&I) in recent years. Estimates by the
permittee indicate the I&I may have accounted for approximately 80% of the flows received at
the wastewater treatment facility.




ME0102849 FACT SHEET Page 3 of 28
W006654-6D-K-R

1. APPLICATION SUMMARY (cont’d)

Limestone Water and Sewer District ([, WSD) — The existing LWSD wastewater treatment

facility receives sanitary wastewater flows from approximately 1,000 residential and commercial
users. The LWSD has no significant industrial users contributing wastewaters to the system, no
combined sewer overflow (CSO) points, and does not accept septage from local septage haulers.
The LWSD collection system is a separated system of approximately six miles in length with no
pump stations.

A map showing the location of the treatment facility is included as Fact Sheet Attachment A.

¢. Wastewater Treatment: The Greater Limestone Regional Wastewater Treatment Facility is capable
of providing secondary level of treatment up to 1.25 MGD as a monthly average, 5.35 MGD as a
daily maximum, and 7.5 MGD as a peak hourly flow. Influent flows are conveyed into the
headworks of the wastewater treatment facility by way of'a gravity collection system. Preliminary
treatment is achieved via a bar rack and two grit chambers and primary treatment is achieved via
four underground primary settling tanks that are operated in parallel. Grit is processed through a
cyclone de-gritter and transported offsite for disposal. Secondary treatment is achieved by
conveying supernatant from the primary settling tanks to two banks of rotating biological
contactors (RBCs), each bank with three-RBC units. The two banks are normally run in parallel but
during low flow conditions only one bank of RBCs is operated with the other taken out of service.
Following the RBC unit the wastewater is treated with fine bubble aeration in two parallel polishing
tanks. Wastewaters exiting the polishing tanks are conveyed to two secondary clarifiers, each
measuring 70-feet in diameter and 10-feet deep. The secondary treated wastewater is seasonally
disinfected with sodium hypochlorite, conveyed to a chlorine contact tank, dechlorinated with
sodium bi-sulfite and discharge to the Aroostook River in Caribou. See Attachment B of this Fact
Sheet for a schematic of the treatment facility.

Sludge is sent to two sludge holding tanks and decanted to thicken. Sludge is then treated with
polymer and pumped to drying beds. Dried sludge is taken offsite for proper disposal, at the Tri-
Community Landfill.

2. PERMIT SUMMARY

a. Terms and Conditions: This permitting action is carrying forward all the terms and conditions of
the previous permitting actions except it is:

1. Revising the monitoring frequencies at Qutfall #001 A for biochemical oxygen demand
(BODj5), total suspended solids (TSS), settleable solids, Escherichia coli, and total residual
chlorine (TRC) based on a statistical analysis in accordance with the methodology established
in the U.S. Environmental Protection Agency’s “Interim Guidance for Performance Based
Reductions of NPDES Permit Monitoring Frequencies” (United States Environmental
Protection Agency (USEPA) 1996); and supplemental guidance by the Department EPA
entitled, Performance Based Reduction of Monitoring Frequencies - Modification of EPA
Gutidance Released April 1996 (Maine DEP May 22, 2014),




MEO0102849 FACT SHEET Page 4 of 28
W006654-6D-K-R

2., PERMIT SUMMARY (cont’d)

2. Incorporating the interim mercury fimits established by the Department for this facility
pursuant to Certain deposits and discharges prohibited, 38 MRS A. § 420 and Waste
discharge licenses, 38 M.R.S.A. § 413 and Interim Effluent Limitations and Controls for the
Discharge of Mercury, 06-096 CMR 519 (last amended October 6, 2001},

3. Eliminating the waiver from the requirement to achieve 85 percent removal for BODs and
TSS; and

4, Establishing revised dilution factors associated with the discharge based on a review of 2011
gauge data for the Aroostook River evaluated by the Department.

5. Establishing monthly average and or daily maximum water quality based mass limitations for
total aluminum and total copper.

b, History: The most current relevant regulatory actions include:

January 12, 2001 — The Department received authorization from the United States Environmental
Protection Agency (USEPA) to administer the National Pollutant Discharge Elimination System
(NPDES) permitting program in Maine, excluding areas of special interest to Maine Indian
Tribes. From January 12, 2001 forward, the program has been referred to as the MEPDES
program . On March 26, 2011, the USEPA authorized the Department to administer the MEPDES
program in Indian territories of the Penobscot Nation and Passamaquoddy Tribe.

Mareh 11, 2009 - MEPDES Permit #ME0102849 / WDL #W006654-5L-F-R was issued
pursuant to a December 19, 2008, legal agreement which resuits in the combination of
MEPDES Permit #ME009174 / Maine WDL#W-006654-5L-E-R, issued on December 19, 2003,
to the Loring Development Authority (LDA) for a monthly average flow of 2.5 MGD of
secondary treated sanitary wastewater to the Little Madawaska River, Class B, in Caribou,
Maine and MEPDES Permit #ME0101095/ WDL #W-002684-51.-G-R, issued on

October 5, 2004, to the Limestone Water and Sewer District (LWSD) for a monthly average of
0.3 MGD of secondary treated sanitary wastewater to Limestone Stream, Class C, in Limestone,
Maine. The combination of these two facilities’ wastewater flows for treatment at the LDA
facility, hereafter to be known as the Greater Limestone Regional Wastewater Treatment
Facility, and discharge to the Aroostook River, Class C, in Caribou.

For a more detailed historical account of the previous permitting actions at this facility please refer
to the Permit Summary of the previous MPDES Permit #ME0102849/ WDL #W006654-5L-F-R,
issued on March 11, 2009.




MEQ0102849 FACT SHEET Page 5 of 28
W006654-6D-K-R

2. PERMIT SUMMARY (cont’d)

May 27, 2009 - The Department issucd a modification of MEPDES Permit #ME0102849 / WDL
#W006654-5L-F-R for the purpose of reducing the number of days required between sampling
events from at least two days to at least one day for parameters that are monitored biweekly.

March 9, 2011 — The Department issued a minor revision of MEPDES Permit #ME0102849 /
WDL #W006654-5L-F-R to establish and implement an Asset Management Program and a repair
and replacement account to comply with the 2010 Clean Water State Revolving Fund
requirements.

December 20, 2011 — The Department issued a minor revision to MEPDES Permit #ME0102849 /
WDL #W006654-51.-F-R to establish the Aroostook River, Class C, in Caribou as the new
receiving water body for the discharge, which required a modification to the dilution factor and
consequent changes to the discharge limits of the following parameters; total residual chlorine,

E. coli bacteria, whole effluent toxicity thresholds, and eliminating the requirement to test for total
phosphorous.

January 10, 2013 — The Department issued a minor revision to MEPDES Permit #ME0102849 /
WDL #W006654-5L-F-R to reflect the findings of an up-to-date statistical evaluation of the
Aroostook River. It established water quality based limitations for the following toxic pollutants
that exceed or have a reasonable potential to exceed applicable ambient water quality criteria; total
arsenic, total aluminum, inorganic arsenic, bis(2-ethylhexyt)phthalate, total copper and total zinc
and incorporated the average and maximum concentration limits for total mercury.

September 17, 2013 — The Department issued a permit modification to remove the monthly
average limitations, monitoring requirements, reporting requirements and schedule of compliance
for inorganic arsenic and total arsenic from the permit subsequent to the revision of the arsenic
criteria water quality standards and the results of a statistical evaluation on arsenic data conducted